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%‘IECIFICATION AND THE RESULTS OF ALL TEST
AND/OR MONETARY PROBLEMS. FURTHERM

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ARE ACCEPTAB
E OF THE MATERIAL OUTSIDE THE SPECIF ICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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MILL S U ITY DATE OF ISSUR 2013.03.27
ZgAds A :
CERTIFICATE NO.: E201303-0145-000602(5009422) CERTIFICATES L/C No. (P/O No.) : 1103108267
A F B ' A .2 7 T
COMMODITY | H.F.W STEFL PIPE se H SeAH Steel COI’p CUSTOMER PLESA
EEE (F)M| oF M| & = ® 2
SPECIFICATION APT 51B PSL1/ASTM A53B(2012) HEAD OFFICE; -SEAH TOWER, ‘45 YANGHWA-RO, MAPO—GU, SEOUL,, - KOREA - - SHIPPER DUFERCO- SA
POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
| mar o, | Bl : .8 A % % QUANTITY 1] o
NO. | (BATCH No.) CRDER SIZE g2 o5 &7 o FZW/T) REMARK
*1 . , PCS TOTAL LENGTH WEIG
: ~4-3450
1 BBE 10" X-0.500 * X 61208 127 777.240 M 63.384 | * NACE MR 0175
(§fm314211o) _ * AS PER ATTACHED RIDER :
2 (S}ﬁ%ﬁé‘é%so) BBE " X 0.250." X 6.120 M 122 746.640 ¥ 41.147 | * HEAT TREATMENT TEMPERATURE. OF WELD_SEAM_:-MIN 900C . -
3. (3}{35%%4070) BBE 14 X 0.250 " X6.120 M 54 - 330.480 M 18.213 -
4 | (saatentony| BBE 4" X0.500" X6.120K 46 281.520 U 30.232
- - — TMPACT
HYDROSTATIC VD|IF|S|CIRM|B[D|c[F|E|RF|  ZINC COATING TENSILE TEST
TEST II|LfE|O|EA|E[R|R|IL[L|EL TEST CEEMICAL COMPOSITION(®) (Gage Length : 50mm) %‘%S? HARD- | EEAT
o HERHBHHH R . » o]
HEAT NO. - "5 sec] R R FLg1.D ; ; ; D{ TENSILE | ‘YIELD |‘E.L |ENE-|SHEAR TEST | MENT
: AN|T|K DE{ T4 T|H|I]|G|RT|VWEIGHT CF C{Si| M }P}S [CalNijcr|Mof v [NbiTi| - fcEQ .
Y. | (BATCH N0, g: L% ﬁ E H% g . g g Sﬁ ZINC_CI%% % £ II{ STRENGTH | STRENGTH RGY [AREA .
o opsi EU&I%»II %Lnsa‘ I c.sjaLk| L 2 2l2]2]2]s]3[3] [e2l: % B | oy
| 0 PR X B . -
Tl G N |causs | +3 G x4 |5 | 6 *7 *g [xg| . psi Pl 1410 bould % *11
7z ' 30 MAX | 26 120 [ 30| 30 }40|40|40{1580 » 99
SPEC MIN | - : 60200 35500
1.} -4-3450 | 22990 [eic] & ]c G ‘H {18]19] 46 |15] 4 26
(SHN3142110) P 117420 (4741745 [1{1|1|R{2{2|2| |25}T| 69760 | 50760 | 38 83| &
: : P |18f20| 47-{16f 4 [1]1|1|m|2]|2]{2| |26]w} 76430 :
2.1 -4-3445 70 16|61 6 |6 G B |18|18].45 |16] 3 26 - :
- | (SHN3153060) ' Pi17118)| 46 {163 (1|1 1|mR|2)1{2| |25|T| 70920 .| 49600 | 36 83| G
} : : P (17419 46 J17{ 4 [1{2|1|mR|2{1|2| |25} W} 77300
3| 43444 7700 [G16|6-|e G H |17]17] 44 |15] 3 24
" | (SHN3153070) P |17(18{ 45 (15| 4 fa|r|1|mR|1|2{Ta} f25|T| 69610 | 40450 | 37 83| ¢
‘ P 118[18| 45 {174 {1 fa|1|mR|2|2]1]| {26|¥]| 77010
4| 43444 1530 1G6|6| G |G G B o{17{17| 44 {15{3 24 :
(SHN3162120) P [18117| 45 (15| 3 1]1]|2|R[2|2|2| |26{T| 65550 | 50470 | 39 83l..G
P |18[18| 45 {1d| 3|1 |1]2|mR|2|2{2! |26|w| 76720
\ 1“1 % *1-BBE:Black Beveled End(30 ) * THIS CERTIFICATE IS
* ~ % :
: Al H ] *2-UiWeld Seam Ultrasonic Test -
9 | Befer To | k| s6-H:Heat(Ladle) Analysis, P:Product Analysis »7-2:X100, 3:X1000 #8-C2:CHin/6+(CrHioHV)/5HNi+Cu)/15 » ISSUED ACCORDING 0. EN;10204 3.1
B thers % -*9-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L: Elongation. #11-S.N:Seam Normalizing *G:GOOD - ‘*Tr:Trace (IS0 10474 3.1.B)
Surveyor - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Manager of Q.M Dept.
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_PAGE : z2/5 . : MILL'S QUALITY . DATE OF I§SUE : . 2013.03.27

=AW ‘ - - A% Y3
CERTIFICATE NO.: E201303-0145-000602(5009422) CERTIF I CATES L/C No. (P/OENG.) :

, 1103108267
AE 3 - 807 :
COMMODITY : H.F.W STREL PIPE ‘ seAH SeAH Steel COI’p CUSTOMER :. PLESA
AEF A | ()Ml oF N % =& A
SPECIFICATION : API 5LB PSL1/ASTM A53B(2013) © - HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO. MAPO—GU, SEOUL, KOREA' _ SHIPPER :._DUFERCO"SA
: : POHANG PLANT; 14-1," JANGHEUNG-DONG, NAM-GU, POHANG
- | HEAT No. T%'YP%- F .85 2 % QUANTITY ¥ 5
NO. | (BATCH NO.) ORDER SIZE E o5 709 - FZWT REMARK
i : _ 1 Tpes  TOTAL LENGTH WEIGHT
43475 . .
5 31 BBE " 7 X 0.250 " X 6.120 ¥ 46 281.520 M 14.107 | * NACE JR 0175
(_SHN 81010) . _ o * AS PER ATTACHED RIDER e
6 (sfg‘qgi‘é‘i‘ézo) BBE . 2" X.0.250 " X6.120 M 66 403.920 M 20.240 | * HEAT TREATMENT TEMPERATURE OF WELDZSEAM NIN 900
7 |csivaaigao)| BB 2 XSCHO - X 6.120 M 243 1,487.160 M| - 118.452 e LEams T L T o
8 (S}gﬁgﬁé‘{gm) BBE 2" X SCH40 X 6:120 M 35 214.200 M 17.061
: ‘ : ' TMPACT
HYDROSTATIC VDIF|[s|{cirRM|BID|CIF|F|RF| zINC coaTING TENSILE TEST
TEST LI|L (B[ OfEA|E|R{R|L|LIEL TEST : CHEMICAL  CONPOSITION(%) (Gage Length’ & 50mm) f%; tisro-| mEAT
i AHEEHR R ' o
HEAT NO 5 sec) R | 2 R #le| D ; : : ; D | TENSILE | -YIELD | E.L ‘|ENE-|SHEAR TEST | MENT
: TlAN[T|K DE|I4 1|8 1|6|RT]|VEIGHT OF CISi| M P S |CulNicr[Mo| V biTi| |cEQ
NO. | (BATCH NO.) £ LS|E Elur|n |N|E|sE |z coarf F F ] & ’ £ | STRENGTH | STRENGTH RGY | AREA
osic ool TN 2l1AilG G EN| . -ING [ BB 7
psi L & g gl T 1L 1?{ g{ : ¢ 2 3.0 12(2121243]|3]3 c2 % BRB| gy
' 0 ] , : : ; S &
T a2 G N [cavss| +3 G *4 | +5 | +6 *7 |8 |sg| psi PSi 1410 foule % *11
71E , 30 } , MAX |26 120.} 30|30 140|40]40|15(80 99
SPEC . MIN 60200 | 35500
51 43045 80 |GclG6] 66 G H |18]187] 45 16] 3 26| 1
(SHN3181010) ' : P J17118{ 46 (18| 2 (1)1 |1 |mRl1f2] 1| {25iT | 60180 | 48000 | 37 : 83 G
Po|18]|19]-45 [19f 2 |2 1{1{R[1|2 |1} j26|wW]. 77590 - :
6| 4-3444 840+ [Gle| e 6] G H. |17|174 44 15} 3 24 Dl , ) :
(SHN3181020)| P |17{18| 44 {15|3 | 1|11 |m|3{2]|1| [25{T| 70340 | 47280 | 38 | - 83| ¢
e P l17|18| 43|14} 3 |1{1fi|mR|2|2{1} {25|w( 76140
7 | 4-3446 1360 |G |G| G |G G H|18|18] 48 |22] 3 26 -
(SHN3181030) - P 1171197 47 |22 a1l2te|mw|1f1|2| {25{T} 68310 | 52350 | 37 84| ¢
: , Pl18|18] 49 [22) 3 [1{2f1imi1|1]2] {27|w] 70010 :
8 | -4-3445 1360 |G|l e 6 G B |18|18) 45 [16{ 3 261 - :
(SHN3181040)| =7 = .- P77l 44 j15) 312 t2 |1 m|mRl 2| 1] |25]T]| ‘69760 | 40160 - | 38 83l G-
|- Pi[18(17] 46 |17) 4 |22 1 ®R|®R|2{1| |26|w] 76870 :
R R ? '*;'ﬁ'ﬂagk Bereled E“““’g ) - : ' » THIS CERTIFICATE IS
- "1 H | *2~U:Weld Seam Ultrasonic Test i )
% g;:}fler To'| § | “+6-H:Heat (Ladle) Analysis, P:Product Analysis #7-2:X100, 3:X1000 +8~C2:CHMn/ 6+(Cr+Mo+V)/5+(N1+Cu)/ 15 ISSUED. ACCORDING TO EN 10204 3.1 :
B ers % *3-T:Base Metal-Transverse, W:Weld Part ‘Transverse *10-E.L: Elongation #11-S.N:Seam Normalizing #G:GOOD '+ *Tr:Trace L (Is0 10474 3.1.B)
S .- - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE ” f QD
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE anager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

-+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY ; v
AND/QR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES : M J— ; % é
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PAGE 3/ 5 - Q
. MILL S UALITY DATE OF ISSUE 2013.03.27
FEAEE : P I e I
CERTIFICATE NO.: E201303-0145-000602(5009422) CERTIF ICATES L/C No. (P/O No.) : 1103108267
A E 9 . ;4 : . 2 7
COMMODITY H.F.W STEE[, PIPE seAH SeAH Steel Corp. CUSTOMER PLESA
'EEE (F)AN ot 4 & z & 7 :
SPECIFICATION “: _API 5LB PSL1/ASTM A53B(2012) HEAD OFFICE; SEAH TOWER, 45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA . SHIPPER : DUFERCO SA -
POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG ‘
HEAT NO. ?YP% 272 x5 % % QUANTITY ) o
NO. | (BATCH NO.) ' ORDER SIZE E 5 & 74 o FZ0/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
4-3445
9 BBE 2" X SCH40 X 6.120 M 134 820.080 M 65.319 | * NACE MR 0175
S |(SNe221040) ‘ * AS PER ATTACHED RIDER
10 @ﬁg%%%so) BBE 2 X 0.500 " X6.120 4 106 648.720 M 63.224 | * HEAT TREATMENT TEMPERATURE OF WELD SEAM : MIN 900C
11 (5&3224424050) BBE 12 X 0.250 " X 6.120 M 206 1,260.720 M 63.175 . - T T T
12 (5151?251945310860) BBE 18" X.0.500 " X6.120 M 1 67.320 M 9.368 o
: _ : THPACT
HYDROSTATIC VD|F|[S|CIRM|BID|C|F|F|RF]| “ZINC COATING TENSILE TEST
. TEST SLL LK g EAIE R |E LL EL TRST CHEMICAL COMPOSITION(%) (Gage Tonarh e Soum) %‘@ng st e
. D P ra . - NESS | TREAT
HEAT NO 5sec| R~ |WEITIE[RIZN|DJE|SIR|N #|e| D - ; ; D| TENSILE | YIELD | E.L |ENE- [SHEAR| TEST | MENT
T|AN|T|K DE|I|T}H|I|G]|RT]|VEIGH OF C|Si{ M P S |calNijcr{Mo] v Mb|Ti| |cEQ
0. | (BATCH 10.) 3 L : E 01 N IHE St ZINC CouT :.31 § £ 1 | STRENGTH | STRENGTH RGY [AREA ;
st U0 leo]] Sls|” 1 C.sjaLkl L[ 3 |z{zf2]2]3]3]s] fecz % HRB | oy
—1 - N| N 0. M N . . : : :
Tlea| "6 N |causs| +3 G x4 |5 | 6 *7 +g [+g| _ psi P 1410 [fould % *11
71z 30 MAX |26 120 [ 3030 }40[40}40{15/80 ' 99
SPEC MIN 60200 | 35500
9. 43445 1360 |Gc[G| G |6 G H j18[18] 45 [16] 3 126
| (SHN3221040) : P |181171 45 |18 4 1 1{2|TR{1|2] 2|  |26]T] 69610 | ‘50610 | 37 84| G
, P l19t17] 46 f17] 4 j1i1|2|miz]2}1]| |27|w| 78320 :
10| 4-3447 1680 |G|Gf e |6 G H {18]|18| 46 [16] 3 26
-7 | (sHN3222030) P |17f17| 47 |18} 3 |11 |R{TR|2| 21| |25|T| 8890 | 51480 | 37 83| G
P 117|18} 47 {165 [ 1|1 |R|R|2] 2|1} l2s|w] 77880
11| - 4-3444 840 |G|6| G |6 G H |17{17 4¢ |15] 3 24 :
- [ ¢sHN3222050) P 116117145 1163 |1 1]2|Rj1|1]2]| |24|T| 69760 | 49740 | 37 83| G
P j16|18) 44 |17 a |1 |2|1|m|1j1]|2] |eaiw] 76870
12 | $B59518 1% |6|l6| 6 |6 G Ho|17|1] 77 |14]8 30
(SIN2143060) Polief 1| 77113} 9 f2 1|2 |mj2|1f1]| J29)|T| 71210 | 53800 | 39 84| G
Pojef 1|78 (1510|212 (mRl2f2|2] |s0)w] 77740
il 13 A Black Beveled Bud(a) ) ; * THIS CERTIFICATE IS
- | 4| *2-U:iWeld Seam Ultrasonic Test ‘ : \ :
% gekflef To | E| «6-H:Heat(Ladle) Analysis, P:Product Analysis 7-2:X100, 3:X1000 *8-C2:CHin/6+(Cr+HotV)/5+(Ni+Cu)/15 ISSUED. ACCORDING TO EN 10204 3.1
B thers % *0-T:Base Metal Transverse, W:Weld Part Transverse *10-E.L:Elongat ton '*11-S.N:Seam Normalizing *G:GOOD. « *Tr:Trace (1010474 3.1.B)
Surveyor - WE HEREBY CERTIFY THAT THE MAIBRIAL FEREIN HAS BEEN WADE AND TESTED IN ACCORDANCE WITH ABOVE Manager of QM Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCE!
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS IND
AND/OR MONETARY PROBLEMS. FURTHERMORE,
THE CERTIFICATE WILL BE PROSECUTED FOR
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

ORE
FORGING AN OFFICIAL DOCUME

ICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSONISI%) WHO DELIBERATELY MODIFIES
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PAGE 4/ 5 ! Q
MILL S UALITY DATE OF - ISSUE 2013.03.27
FHMANE : / AgAYE
CERTIFICATE NO.: E201303-0145-000602(5009422) CERTIF ICATES L/C No. (P/ONo.) : 1103108267
A E VA - % 9 7
COMMODITY H.F.W STEEL PIPE se H i&AH Steel 7C|.0I‘p - CUSTOMER PLESA
A E T A ' (F)M| of N & F ® A ‘
SPECIFICATION APT 5LB PSL.1/ASTM A53B(2012) HEAD OFFICE; SEAH TOWER, -45 YANGHWA-RO, MAPO-GU, SEOUL, KOREA ‘- SHIPPER DUFERCO . .SA
R POHANG PLANT; 14-1, JANGHEUNG-DONG, NAM-GU," POHANG
meaT No. | B EET S QUANTITY 5 o
NO. | (BATCH NO. ) ORDER SIZE £ % 2 9 F2ZWD - REMARK
*1 PCS TOTAL LENGTH WEIGHT
4-3450
13 BBE 18" X 0.250 " X 6.120 4 72 440.640 M © 31.338 | * NACE MR 0175
(_SIN3182°8°) , . ; * AS-PER ATTACHED RIDER
14 (SIﬁﬁ‘é‘é%go) BBE 18" X 0.375. X 6.120. M 208.080 M 21.815 | * HEAT TREATMENT TEMPERATURE OF WELD SEAM : MIN 900C
15 |csinaaea000)| BEE 18" X0.375"  X6.120M 12 73.440 M 7.699 Py = 3
4-3448 " . , L.
16 |(sIN3192210) BBE 18 X 0.500 X 6.120. M 26 159.120 ¥ 22.142 - .
- ; TMPACT
HYDROSTATIC VD|F|S|C|RM|B|D|C|F|[FIRF]| ZINC COATING : TENSILE TEST :
O rrlolaloleal Bl RIS|EIE|RTE TEoR TG CHEMICAL COMPOSITION(%) (Gage Longth + Soum) %I;ng i s
: sulafolMlseInfj1|UulAalatva . - NESS |TREAT
HEAT NO sl R |2 [VEITIS RIZNID[E]S[R]Y 8T |merc op| 2|2 2 |csi| M |P |s JculNifcriuo| v [Mo|ri| [cRQ|D | ZENSILE | YIELD | E.L |ENE-|SHEAR TEST | MENT
NO, | (BATCH NO.) p— g L? g & H? g Ié E Sﬁ ZINC_CI%;I ;j: 2|k _ . . }1{ STRENGTH | STRENGTH RGY |AREA
- psi EL&H Ztha— 1 C.S{ALK| & 2 3 fzle2]zfz]3]3]3s] Tece » % HRB | g
Tl G N |causs| «3 G +4 +5| %6 *7 58 +g|  Psi psi 1410 Jrould % *11
HE : 30 MAX | 26 120 | 30 { 30 [40{40}40]15]80 ' 99 :
SPEC MIN : 60200 | 135500
13 | 1 4-3450 600-- |66 6 |6 G H.|18[19{ 46 }15[4 26 ‘
(SIN3182080)] . P o|17120|47 |16] 4 | 1|2 |1 |R[2 (1)1 |25]T| 70020 | :50900 ] 35 83| 6
P 118119) 46 |15( 5 [1]2(2 ®R[2|1{1] [26|W] 76290
14 |0 4-3448 800 | G{G| G |G G H|15|18| 4 |7]3 22 .
(SIN3192080)] - P.|15118| 45 | 714 j2|1f1|m®R|1f{z]|1} {23]T| 67870 | <49310 | 38 84| G
v : Pl16118| 43|54 | 2|11 mR[1f1]2| [esa|w]| 76200 »
15 |- 4-3450 890 - 1G[G{ G |G G H |18|19)| 46115 4 26 |
(SIN3192090) P |17|19| 46 |17] 4 1| 1|2 |R{2|2|1{ [25]T| 67730 | 46410} 40 84| G
, , : P|17}18| 47 |16| 5 | 1|21 |R| 2|2 1| f25]|w| 76580 s
16| 43448 o -1190 |ec|le| 6|6 G H |15(18| 44 |17] 3 22 D T , :
(SIN3192210) P 115117 45 194 |1 (2| 2|®R[3|1]|2{ [23]T| 65990 [ 48730 | 38 83l ¢
Po|16f17] 45 |18f 5 |1[2f2 3 [1{2| [24]{W]| 77010
% 1 : ,(12 *1-BBE:Black Beveled End(30 *) s THIS CERTIFICATE IS
*] ~ *171: 1T B B . ”
H | *2-U:Weld Seam Ultrasonic Test :
% gelﬁer To VB | +6-H:Heat(Ladle) Analysis; P:Product ‘Analysis *7-2:X100, 3:X1000 *8-C2:CHn/6+(Cr+Mo+V)/5+(Ni+Cu)/15 1SSUED, ACCORDING. O, EN :10204 3.1
B thers, § *9-T:Base Metal . Transverse, W:Weld Part Transverse *10~E.L:Elongation *11-S.N:Seam Normalizing *G.GOOD - *Tr:Trace :(150,10474 3.1.B)
Surveyor + WE HERERY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE
- THE USE OF THE MATERIAL
AND/OR MONETARY PROBLEMS. FURTHERMORE,
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUME

NT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




T

PAGE 5 /75 ! Q
MILL S UALITY DATE OF ISSUE 2013.03:27
SEANE A A%z
CERTIFICATE NO.: E201303-0145-000602(5009422) CERTIF ICATES L/C No. (P/O No.) : - 1103108267
A F.9 A £ 8 7 :
COMMODITY H.F.¥ STEEL PIPE se H SEAH StGEl COI’p CUSTOMER PLESA
Agwa () M| Of & 2 e
SPECIFICATION APT 5LB PSL1/ASTM. A53B(2012) HEAD-OFFICE; SEAH TOWER, 45‘ YANGHWA-RO, MAPO-GU, SEOUL, KOREA . SHIPPER DUFERCO "SA
: POHANG PLANT; 14~1, JANGHEUNG-DONG, NAM-GU,POHANG
HEAT No. | T = 3 x5 = 4= QUANTITY o G
NO. | (BATCH NO.) ORDER ‘SIZE B & % 4 9 SEFMD REMARK
*1 PCS TOTAL LENGTH . WEIGHT
4-3448
17 BBE Lo1en X 0.500 " X6.120M 85 520.200 M 64,141 * NACE MR 0175
_@NSZHOBO) * AS PER ATTACHED RIDER
* HEAT TREATMENT TEMPERATURE OF WELD SEAM : MIN 900
| HYDROSTATIC VD|IF|SICIRM[BID|C]F|F|RF| “ZINC COATING CHEMICAL COMPOSITION(%) TENSILE TEST IMP ACT
“o TEST .- ITJL|H]OlEAlEIR{R|IL]ILI|EL TEST . , (Gage Length : 50mm) * (°c) HARD- | HEAT
: N I » T== NESS | TREAT
. HEAT NO 5sec) R R , 7|l : : : D | TENSILE | - YIELD:.| E.L |ENE-|SHEAR TEST | MENT
AN|TIK DE[“lY| T-1 8 | 1| G|R T|WEIGHT OF e sl mfp s [calni|crluo| v Iw|Ti|  lcmg :
No. | (BaTCH N0.) g L? % g H% ,é , Ié B gﬁ ZINC_C%&T% 7 g ; 1% STRENGTH | STRENGTH| | RGY |AREA ,
psi UM U|gof] $10s : ) C.sjALk] 2 3 |z2|2l2]2]3]3]3] e % mB | o
—1 =N N ol M N - - ; . .
Tl G N foaiss] 3 G x4 | %5 %6 *7 +g fxg|  psi DS 410 ‘Poule % 11
S 30 | MAX | 26 120 {30 §30 [40[40{40|15s0]- 99
SPEC : _ MIN 60200 | 35500
17 | - 4-3448 1340 |cle] 6 la G H.|15]18] 44 [17] 3 ; 122 ,
(SIN3211080) P.l15}18).45-)19|5 |2|211i®R|3 22| [|23iT! 66130 | 53510 | 38 82| G
Pot161171 43 118{4 [2{2|1|m®Rl3|21i21 |2a|w]| 76580 :
o Ery 9 *;-EBI; ?éagk Beg‘lfled End(Sg ) , * THIS CERTIFICATE IS
- B *2-U:We eam Ultrasonic Test
g Refer To | B | «6-H:Heat(Ladle) Analysis, P:Product Analysis *7-2:X100, 3:1000 +8-C2: C+Mn/6+(Cr+Mo+V)/5+(N1+Cu)/15 ISSUED. ACCORDING TO EN 10204 3.1
B ers % #9-T:Base Metal Transverse, W:Weld Part ‘Transverse #10-E.L* Elongation *11-S.N:Seam Normallzmg *G:GOOD - #Tr:Trace (150 10474 3.1.B)
Surveyor - - WE HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES

AND/OR MONETARY PROBLEMS. FURTHERMORE,
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN. OFFICIAL DO

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




